.\ LOMBARD IN&up: rocssupErrocs

A KOHLER. COMPANEngine: LDW 502 Drawing: E

CRANKCASE/FLYWHEEL SIDE CRANKSHAFT FLANGE/MOUNTS
POS. |CODE DESCRIPTION Qty

1 8965.003 plug M 10 1
2 4670.013 copper gasket diam.10 1
3 1970.140 sleeve 2
4 1510.653 CRANKCASE aluminium 1
4 1510.656 CRANKCASE (cast-iron) 1
5 ©730.107 screw M 6 X 14 6
6 2610.072 decanter cover 1
R » clamp 0
10 6370.504 flanging plate (thickness 7 mm) 1
11 «————— » screw 0
13 9730.010 screw M 6 X 16 6
13 9730.016 screw M 6 X 35 6
14 4431.164 gasket 1
15 9765.109 screw M 14 1
15 9765.113 screw M 12 1
16 8990.022 eXpansion plug diam.30 4
17 4501.156 gasket 1
18 B8790.078 FLANGE for engine with eXternal altern.or without alternator 1
18 3790.079 FLANGE for engine with flywheel alternat. 30A 1
18 B8790.090 FLANGE for engine with flywheel alternat. 40A 1
19 1213.347 seal ring 70X88X8 1
20 9820.120 fiX. screw 4
21 1970.140 sleeve 4
22 &K————— » see Pos. 4 0
24 1257.081 thrust washer std 2
24 1257.082 thrust washer +0,10 2
24 1257.083 thrust washer +0,20 2
25 8400.108 lockpin 10 X 20 2
27 6429.160 front side eng.mount (h = 108) 1
28 1790.030 bolt M 12 X 1,75 X 25 4
29 4400.054 gasket 4
31 1611.188 supp.bearing std. 2
31 1611.189 supp.bearing -0,25 2
31 1611.190 supp.bearing -0,50 2
32 6429.250 rear side eng.mount 1
33 1200.035 O ring 107 1
34 6429.218 rear side mount 2
36 T645.007 washer diam.12 4
36a 7625.012 washer diam. 8,4 2
37 1770.004 bolt M 8 X 1,25 X 20 2
54 8430.105 taper pin 8X16 1

printed by LOMBARDINI: 29/03/2018 -

1




Engine: LDW 502 Drawing: E

FOCS
E SUPERFOCS 39 LDW 1204

1404

g )
e o

= TSe
a"'

o
- .‘5,
—

4] \'f—-'l

42 41 40 0
»

2
Z X o s
26 37 7
Jo) A
]

=

%y s o @ \
36a R , L
i ~
9 7 °
38 A
LDW 903 ]
1003

printed by LOMBARDINI: 29/03/2018



